= (9
= (19
=10

690 DUKE BLACK ABS 2015 <2015><US><F977504>
FRONT FORK, TRIPLE CLAMP
12039

RERE®®®®

Pos Part Number Description Additional Text Quantity
1 05187L19R01 FORK WP 690 DUKE R/S 1.00
2 05187L19L01 FORK WP 690 DUKE L/S 1.00
5 0025080306 HH collar screw M8x30 4.00
6 0012100603 AH SCREW DIN6912-M10X60 2.00
7 0035080306 AH collar screw M8x30 ISA45 6.00
8 J020080273 AH SCREW M8X27 4.00
18 43570624 Dirt scarper SKF 43mm black 2.00




19 43570623 Shaft seal SKF 43x52,9x11,4 bl 2.00
20 43570618 Guide bushing 43x47x12 2.00
22 40140024 O-ring 43x2 NBR70 siliconized 2.00
32 7600103203201S BOT.FORK PLATE CPL. 1.00
34 7600103403201S TOP TRIPLE CLAMP 1.00
37 54801036000 STEER.HEAD SCREW M20X1,5 WS=27 1.00
38 5900103830001S HANDLEBAR CLAMP 28MM 07 1.00
39 5900103920001S HANDLEBAR SUPPORT 28MM 07 1.00
40 56401042000 washer 10.5x32x2 4.00
41 56401040000 rubber bushing 4.00
43 0982100003 SELF LOCK.NUT DIN0982-M10 HIGH 2.00
44 61001041000 spacer tube 10.2x12x38 2.00
81 54201081100 TAPERED ROLLER BEARING CPL. 06 2.00
82 77701084000 O-RING SUPPORT W. SEALING LIP 1.00
84 54601184000 STEARING HEAD GASKET TOP 1.00
85 0770275025 O-RING 27,5X2,5 NBR 1.00
86 78101086000 STEERING HEAD COVER 1.00
87 57301036100 STEER.HEAD NUT 1.00
97 76001080044 STEARING HEAD REP. KIT 0.00
98 90101000010 REP. KIT FORK KPL. 0.00
99 00050000922 HANDLEBAR SUPPORT KIT 0.00




